For Parts Call 606-678-9623 or 606-561-4983

Page 1 of 44

214 1P
21" Chute

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

214 1P page 2 of 44
24" Chute
Ref# Part Number Qty Descri tion
101002683 5 Machine Screw, 174-20, 750, PANTRXI
2 01002685 1 21" Side Chute Mounting Rod
3 (01002781 1 21" Side Chute Spiral Deck
4 01000446 2 Hex Nut 1/4-20, GRC, Lock

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

Page 3 of 44

214 1P
51" Cutter Deck Push

WWW.mymowerparts.com



214 P

For Parts Call 606-678-9623 or 606-561-4983

24" Cutter Deck Push

27

01000338
01000443
01000812
01000880
01000882
01000884
01000885
01000886
01002785
01002788
01002789
01002790
01002795
01002800
01002803
01000925
01002524
01002793
01002766
01002770
01002771
01002772
01002775
01002782
01000446
01000600
01004521

Part Number

6
4
3
1
2
1
1
1

1

1
1
1
1
2
.1
3

1
1
6
5
2
2
6
1
4
6
1

page 4 of 44

Screw, HL 12- 16 0750 TRUSTRX‘\
U-Nut, 10-16

Raffie, RR, 21" Commercial

Cover, 21" Commercnal

Deck, 21" Commercnal

Bracket, Handle, RH commercial
Bracket, Handle, LH Commercial
Baffle Front Commerma 11081 R
Cover Plate

Guard, Deck Side Flange

Bracket, Support Baffle

screw, 17, 1/4-20, 0. 375, Hex Indicator Washer
Rod, Pivot, Chute Door 375 D1

Door, Grassbag, 21" RB

Nut, 1/4-20, Fex Flange, LocK Group F
screw, HL, 12-16, 1.000, TRUSTRXI
Cotter Pin, (NT 072x 1. 12 LG

Spacer, 315 x 50x1.02L LG

gerew, AB, 1!4 14, 0625, Hex Indicator Washer
Spacer, Torsnon, LH 0120 x 15C

Hex Nut, 1/4-20 GRC, Lock

Flat Washef, 1/4 x 830 X 0515

Label, 21" Commermal

WWw.mymowerparts.com



Page 5 of 44

For Parts Call 606-678-9623 or 606-561-4983

214 1P
3 position Handle

WWW.mymowerparts.com



F
or Parts Call 606-678-9623 or 606-561-4983

214 1P page 6 of 44
3 Position Handle '

041000957 6 Hex Nut, 5/16-18, GRC, Lock
01000958 2 Wing Nut, 51 5-18, Lock
2 Belle Washer, 3925 x 930 X 045
g Saddle Washer, 320D X 930D
2 Shoulder SCrew, A3BX 350, 5/16-18
01000963 2 Shield, gerew 437 X 162 LG
1 Lower Handie, 1 0"
1 Upper Handle, 1.0
2 Lock Nut, 5/16-18, CEN
1 Strut, 3 Position Handle, Right hand
13 1 Strut, 3 Position Handle, {eft hand
14 01003208 4 Carrige Bolt, 5/ 16-18 x20 CRVD

WWW
.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

Page 7 of 44

%zfsigngine Air Cleaner Gp, Muffler Grp

WWw.mymowerparts.com



For
Parts Call 606-678-9623 or 606-561-4983

214 \P ' ‘ Page 8 of 44

163 BS Air Cleaner Gasket
259 BS-224348 4 Casing Clamp Bracket
265 BS-213146 4 Casing Clamp
267 BS-04694 1 Slotted Hex Screw
300 BS—692276 4 NMuffler

305 BS—94744 4 Hex Screw

346 BS—93705 2 Hex Screw

34B6A BS-95062 1 Hex Serew

23468 BS-04874 1 Hex Screw

346C BS-94786 1 HexX Serew

445 BS—690610 4 Air Filter

534 $-95059 1 ghoulder Screw
642 5-692692 4 Air Cleanerl Coverl
676 BS—397931 1 Muffler Deflector
832 BS-692984 1 Muffler Guard
883 §-273348 1 Exhaust Gasket
966 BS—499684 4 Ar Cleaner Base
067 BS-273356 1 Pre Filter

971 BS-95103 P shoulder Screw
976 BS-496115 1 Carb Primer

WWW
.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983 page 0 of 44

|
égls‘i_ngine Blower Hsg, Flywhee

WWW.mymowerparts.com



F
or Parts Call 606-678-9623 or 606-561-4983

" page 10 of 44

214 \P
p&S Engine Blower Hsg, Flywheel

Ref# Part Number ot Description
3 887498875 1 Fl heel
7 RS-224511 1 F! heel Guard

Hex Screw
Blower Housing

65 BS-94904 4

304 RS-499677 A

305 BS-94744 1 Hex Screw

332 BS-94877 4 F1ywhee1 Nut

373 BS-94908 5 Hex Nut

455 B§-225121 4

921 BS-692699 1

930 BS-692691 1 Rewind Guard

969 BS-95050 2 Blower Housing Cover Screw

1005 BS-281657 1 Flywheel Fan

Flywheel Cup
Blower Housing Cover

WWW
.mymowerparts.com



page 11 of 44

For Parts Call 606-678-9623 or 606-561-4983

2818?8‘F‘éngine Carpuretor AsSY

125

133

975

(117} 355

WWW.mymowerparts.com



Fo
r Parts Call 606-678-9623 or 606-561-4983

214 \P page 12 of 44

B&S Enginé Carburetor ASSY

51 BS 1

95 BS-94098 2 W

104 1 Float Pin This ltem Only Available In Carburetor Kit,
P/N BS-692703.

117 BS-692677 1 Main Jet

122 B5-692799 4 Carburetof Spacer

124 BS-95048 5 Screw Hex

125 BS-692648 1 Carburetor

127 4 Welch Piug This Item OnlY Available In Carburetor
Kit, P/N BS-692703

130 BS-224908 1 Throttle Valve

131 BS-499682 1 Throttle Shaft

133 BS-398187 1 Float

134 BS-398188 1 Needle Valve (Includes Seat)

137 1 Float Bowl Gasket This item Only Available In
Carburetor Kit, P/N BS-692703‘

163 BS-273364 1 Air Cleaner Gasket

355 1 Seal Washer This ltem Only Available In Carburet
Kit, P/N BS-692703

975 BS-493640 1 Float Bowl

987 4 Throttle shaft Seal This item Oonly Available In
Carburetor Kit, P/N BS-692703.

BS-692703 Carburetor Kit

WWW
.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983 page 13 of 44

616

231 %0

923

WWW.mymowerparts.com



For Parts Call
606-678-962
3 or 606-561
-4983

2141 page 14 of 44

1 BS ntak

122 BS-692799 Carbure

202 BS-263148 1 Mechanical Gov. Link
209 BS—263044 1 Gov. Spring

227 BS—498772 4 Gov lever

230 BS—67072 1 F\at\Nasher

231 BS—693168 1 Screw HexX

258 BS-94512 (] Slotted Hex Screw
333 BS-802574 : 4 Magneto

334 5-94731 2 Screw HeX

356 5-407833 1 Stop \Wire

562 BS—94907 1 Gov. Lever Bolt
592 5231082 1 Hex Nut

815 5-04474 1 Gov Retainel
616 5263175 1 Gov‘Crank

620 BS-692617 1 Control Bracket
621 UNKNO\NN

851 BS-493880 1 Cable Terminal
922 pS-262640 1 Brake Springd
923 BS—493442 1 Brake

WWW
.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

page 15 of 44

%318?8‘ F\Z_ngine crankshaft, piston Grp
24 {j
16 |
741
‘ 146

WWW.mymowerparts.com



Fo
r Parts Call 606-678-9623 or 606-561-4983

214 1P page 16 of 44
B&S Engine Crankshaft, piston Grp

16 BS
24 BS-222698 YW Key
25 BS-499627 1 Piston Assembly (Standard)
BS-692786 Piston Assembly (010" 0 ) As Needed
BS-692789 Piston Assembly (020" 0S) As Needed
BS-692790 Piston Assembly (.030" 0S) As Needed
26 BS-499631 1 Ring Set (Standard)
BS-692785 : Ring Set (010" 0S) As Needed
BS-692786 Ring Set (020" 0S) As Needed
BS-692787 Ring Set ( 030" 0S) As Needed
27 BS-263190 5 Piston Pin Loc
28 BS-409423 4 Piston Pin
29 BS-409424 1 Connecting Rod
32 BS-94699 2 Conneciing od Screw
146 BS-04388 4 Timing Key
741 BS-262598 1 Timing Geal

WWW
.mymowerparts.com



page 17 of 44

For Parts Call 606-678-9623 or 606-561-4983

WWw.mymowerparts.com



214 1P
B&S Engine

For Parts Call 606-678-9623 or 606-561-4983

Cylinder, Head

51000951P
BS-499678
BS-399269
BS-299819
BS-692801
BS-273240
BS-495786
BS-272481
BS-94955

BS-232123
BS-95049

BS-499642
BS-499641
BS-263149
BS-93312

BS-262679
BS-692688
BS-692799
BS-225325
BS-263108
BS-263131
BS-94744

BS-04974

BS-225366
BS-94515

759-3336

BS-95137

BS-224328
BS-272238
BS-66538

BS-230192
BS-499756
BS-498592
BS-273348
RS-273346
BS-273787
BS-692694
BS-498597
BS-225246

4 BS-281621

BS-692752

part Number

—

1
1
1

1
1
1
1
2
1
4
1
1
2

2
2
1
1
1
2
2
3
A
1

1
1
2
1
1
1

2
2
1
1
4
1
1
2
2
2

Description
Complete Engine
Cylinder Assembly
Bushing

Seal-Oil

Cylinder Head

Cylinder Head Gasket
Breather Assembly
Breather Gasket
Serew-Hex

Breather Tube
gorew-Hex

Exhaust Valve

intake Valve

Valve Spring

Valve Retainer

valive Tappet

Intake Gasket
Carburetor Spacer
Cylinder Head Plate
Rocker Arm Ball

Valve Cap

Screw-HexX

gorew-Hex

Cylinder Shield
Serew-HexX

Spark Plug

Lock Nut

Breather Passage Cover
Breather Passage Gasket
spark Plug Boot
Locating Pin

Rocker Arm Stud

Valve Seal

Exhaust Gasket

Plaie Gasket

Rocker Cover Gasket
Rocker Cover

push Rod

Rocker Arm

Push Rod Guide

Short block Not Shown

WWw.mymowerparts.com

Assembly

Page 18 of 44



For Parts Call 606-678-9623 or 606-561-4983

page 19 of 44

214 \P

B&S Engine Fuel Tank GIp

WWw.mymowerparts.com



214 1P
©4.S Engine Fuel Tank cre

187 BS

183 BS-398540
501 BS-93053
670 83_280512
o57 BS-498697
g72 BS-499618

1 Fuelline
4 Shoulder Screw
4 Shoulder Screw
2 Hose Clamp

1 Fuel Tank Spacer
1 Fuel Tank Cap

{ Fuel Tank

WWW
.mymowerparts.com

page 20 of 44



214 P

B&S Engine

For Parts Call 606-678-9623 or 606-561-4983

Kits/Gasket Set

Page 21 of 44

VE OVERHAUL KIT

1033 VAL
(E sss@

51

g83 (O
\ 0 ,

122

KETY SET

977 OARBURETOR GAS

355 ©

1 122
163 987

WWw.mymowerparts.com

| ™=




F
or Parts Call 606-678-9623 or 606-561-4983

Page 22 of 44

214 1P
B&S Engine Kits/Gasket Set

3 BS 1~ Oil Seal
7 BS-273240 4 Cylinder Head Gasket
2 BS-272481 1 Breather Gasket
12 pS-272198 4 Crankcasé Gasket
20 BS-399781 1 Oil Seal
51 BS-692688 1 Intake Gasket
104 4 Float Pin This ltem Only Available In Carburetor Kit,
part No. BS-692703
116 BS-280393 1 O-Ring Seal
116A BS-280966 1 O-Ring Seal
121 BS-692703 4 Carburetor Kit
122 RS-692799 1 Intake Gasket
127 4 Welch Plug This item Only Available In Carburetor
Kit, Part No. BS-692703 ,
134 BS-398188 1 Needle Valve (Includes Seat)
137 1 Float Bowl Gasket This item Only Available In
Carburetor Kit, Part No. BS-692703
163 BS-692667 4 Air Cleaner Gasket
355 1 Seal Washer This item Only Available In Carbure

Kit, Part No. BS-692703

Gasket Set
Breather Passage Gasket

358 BS-692702
585 BS-272238
868 BS-498592
883 BS-273348
977 BS-692704

_L_A..-\_-\.J-_-\
m
=
j=3
Y
C
"
-t
o
o
o
=
D
—r

087 Throttie shaft Seal This Item Only Availabte In
Carburetor Kit, Part No. BS-692703

993 BS—273346 1 Plate Gasket

1022 BS-273787 1 Rocker Cover Gasket

1033 BS-692705 1 Valve Overhaul Kit

WWW
.mymowerparts.com



214 1P

For Parts Call 606-678-9623 or 606-561-4983

B&S Engine Oil GP

2645 1024
847 523 &
525 116
265) 1168
8368 D
|
116A0

WWW.mymowerparts.com

Page 23 of 44




For P
arts Call 606-678-9623 or 606-561-4983

214 \P : page 24 of 44

116 BS- 1

116A BS—280966 1 O-Ring Seat
1168 BS-692514 1 O-Ring Seal
284 BS-94511 1 ghoulder Sorew
523 BS-499621 1 Dipstick

1 Oil Fill Tube
3 Hex Screw
1 Dipstick Tube Assembly
1 Pump Cover
0982 BS-692511 5 Hex Screw
1 Oil Adapter Gasket
4 Qil Pump
1027 BS-692513 4 Ol Filter
1028 BS-692516 1 OilFill Adapter

WWW
.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983 page 25 of 44

2141P
B&S Eng!

608 | . @ @
Z= | - 58

ne Rewind AsSY

WWw.mymowerparts.com



214 1P
R&S Engine

F
or Parts Call 606-678-9623 or 606-561-4983

Rewind AssY

Part Number escription

55 B5-497440 1 Rewind Starter Housing
58 BS-280399 4 Starter Rope (CutTo Required Length)
60 RS-281434 1 Starter Rope Grip

65 BS-94904 4 Hex Screw

144 BS-408144 1 Starter Pulley

373 BS-94908 4 Hex Nut

456 BS-281503 1 Spring Retainer

459 BS-281505 2 Paul

597 BS-94943 1 Shoulder Screw

608 BS-497680 1 Rewind Stater Assembly

6589 BS-263073 1 Friction Spring

WWW
.mymowerparts.com

Page 26 of 44




For Parts Call 606-678-9623 or 606-561-4983 page 27 of 44

214\P
B&S Engine

g

sump, Gam

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

214 1P page 28 of 44
B&S Engine Sump, Cam

Description
4 BS-692509 1 Engine Sump
12 Rg-272198 1 Crankcase Gasket
15 BS-94880 1 Oil Drain Plug
17 BS-498185 1 Ball Bearing
20 BS-399781 1 Oil Seal
22 BS-94220 6 Screw Hex Screw Used in Hole Nearest Breather
Use Part No. BS-94612
43 BS-692505 1 Governor Qil slinger
46 BS-692506 1 Cam Gear
1055 BS-692623 1 Qil Pump Tube
RS-94612 gcrew Hex Serew Used In Hole Nearest Breather

Use Part No. BS-94612

WWW.mymowerparts.com



Page 29 of 44

For Parts Call 606-678-9623 or 606-561-4983

Blade - Briggs

214 P

WWW.mymowerparts.com



214 \P
glade - Briggs

—46)01.[:(9]\.)—-&

-t
- 00

For Parts Call 606-678-9623 or 606-561-4983

page 30 of A4

Part Number

01002812 1 Engine Mount Support Plate, W/0 BBC
01000941 1 Blade Adapter, 6 x 2.15 W/Star
01000942 7 Bell Washer, 306 x 1.140 X .095
01000943 1 HHCS: 4/8-24, 2 50, Group g8, Spec
01000944 2 HHCS, 1/4-20, 1.00, Group 5, Spec
01002710 3 Flat Washer, 3/8 X 738X 063
01002810 1 Blade:21" Mulching W/star
01000446 2 Hex Nut, 1/4-20, GRG, Lock
01000951 1 6.5 hp Briggs (Not shown)
01002721 1 Mulch Plug

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

Page 31 of L

214 \P
Caticher

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

page 32 of 44

2

14 1P
Catenef iption
Qty Descrl
umber 1 Grasshag.
Reﬁj“ 21330%910 1 Grassbag Frame
2 01002822

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

Page 33 of 44

214 1\P

Decal E%

WWW.mymowerparts.com



F
or Parts Call 606-678-9623 or 606-561-4983

Page 34 of 44

214 1P
Decal

Description
1 00 1 LBL DANGER, ROTATI G
2 01002138 1 LBL DANGER, AVOID SERIOUS
2 010021 66 1 LBL DANGER, HANDS & FEET
4 01002041 1 LBL: PO\NERED BY KA\NASAKl
5 01002040 1 LBL: 5 5HP21"

WWW
.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

Page 35 of 44

Front Axle

214 1P

WWW.mymowerparts.com



214 |P
Front Axie

LOOO'\IO)U“-%OJN—‘-#

10

12
13
14
15

For Parts Call 606-678-9623 or 606-561-4983

00012173
01000338
01000861
01000865
01000871
01000872
01000873
01000874
01002829
01002832
01000925
01002837
01002838
01002839
01002766

Page 36 of 44

YL INS. GRA Z
620, GRS, standard

pivot Wheel Bracket Assembly, 2 POS
Screw,TT, 1/4-20, 0.625, PANTRXI

Plate, Spring Height Adjuster

Flat Washer, 411 x1 25X 100

Flat Washer, 536 1D x .930 oD x 05

yWave Washer, 531 IDX 781 oDX 01

Height Adjustrment Handle

Spring Lever Support Bracket

Screw, 17, 1/4-20, 0.375, Hex Indicator Washer
Front Axle, 500 0D

Height Adjustment Bracket, Right Front

Height Adjustment Bracket, Left Front
Nut.1/4-20, Hex Flange, Lock, Group F

WWw.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

Page 37 of 44

214 1P
push Control

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

214 |P
Push Control

Page 38 of 44

Qty Description

2 Cable Tig, 3/16 X 05 X7 4

Ref# Part Number
1 00012470
01000600
01000628
01000857
01000908
01002843
01002527
01000859
01002766
01002924
11 01003131

S
O(DOD"JO'JO‘l-bQ)N

1
1

1
1
1
2
1
1
1
1

Flatwasher 1/4 X 630 X 0515

Serew, 7T, 1/4-20, 0 750, Hex Index Washer
HHCS, 1/4-20, 2.25, GRS5, Standard

Contro! Throttle, W/Cable, KAW

Control Lever, w/0 BBC

Bushing, 3125 Diameter, Snap

Control Cable

Nut, 1/4-20, Hex Flange, Lock, Group F

Eye Bolt, 1/4-20, Bent Rope GDE

Handle Knob, ERS 1/4-20

WWW.mymowerparts.com



214 1P

For Parts Call 606-678-9623 or 606-561-4983

WWW.mymowerparts.com

Page 39 of 44



214 1P
Rear Axle

For Parts Call 606-678-9623 or 606-561-4983

00012173
01000338
01000861
01000925
01000865
01002828
01000870
01000871
01000872
01000873
01000874
01002829
01002830
01002831
01002832
01002766

Part NUmber

page 40 of 44

Description

2 L-Nut, 3/8-16, NYL INS. GR A

6 HHCS, 1/4-20, 620, GR5, Standard

2 Pivot Wheel Bracket Assembly, 2 POS

5 Screw, 11, 1/4-20, 0.379, Hex Index Washer
Screw, 1T, 1/4-20, 0625, PANTRXI

4
1
1

2 Spring Plate Height Adjuster

2 Flat Washer, A11x1 25X 400

5 Flat Washer 536 IDX .781 ODX .01
2

2

1

1

2

Height Adjustment Bracket, Right Rear
Height Adjustment Bracket, Left Rear
Spring Lever Support Bracket

6 Nut, 1/4-20, Hex Flange, Lock, Group F

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

Page 41 of A4

214 1P

Wheel component & Bearings

SN
{ v}
Y

A
1
:
- /) ;
O

WWw.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

214 1P Page 42 of 44
Wheel Component & Bearings

Qty Description

Ref# Part Number
1 01002855 1 Hub Assembly w/Plate

2 01002540 & Socket Screw, 1/4-20 x 1.25

3 01004365 1 Whee! Rim, Inner Half

4 01004366 1 Wheel Rim, Outer Half

5 01000917 1 Spacer, 635 i.Dx .86 LG

6 01000916 > Ball Bearing, 15mm x 28mm X 7mm
7 01000915 1 Tire, 9x2. 125 ATT

8 01000799 6 Spacer, 265 X 500 x 562

9 010004486 & Nut Hex, 1/4-20, Lock

WWw.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

Page 43 of 44

214 1P
Wheel Component Push

WWW.mymowerparts.com



For Parts Call 606-678-9623 or 606-561-4983

214 1P Page 44 of 44
Wheel Component Push
Ref# Part Number Qty Description
1 00012577 4 Washer, 1/2 x 1 Shim
2 01000922 4 Shoulder Screw, 58 x 1.48, 1/2-20
3 01004371 4 Wheel, 9x2125
4 01004454 4 Shim Washer, 625 X 875x 031

WWW.mymowerparts.com



